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Jiali Glove Products CO. Ltd

29 years professional latex industrial, household, and disposable gloves manufacturer
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FDA 510K

Follow FDA | En Espaiiol

7Y U.S. FOOD & DRUG I

ADMINISTRATION

Home | Food | Drugs | Medical Devices | Radiation-Emitting Products | Vaccines, Blood & Biologics | Animal & Veterinary | Cosmetics | Tobacco Products

510(k) Premarket Notification

© FDAHome © Medical Devices @ Databases " ad
(. .’ m 510(k) | DeNovo | Registration & Listing | Adverse Events | Recalls | PMA | HDE | Classification | Standards
‘ CFR Title 21 | Radiation-Emitting Products | X-Ray Assembler | Medsun Reports | CLIA | TPLC

New Search Back To Search Results https ://VV\NVV- acceSSd ata.fd a. q
Device Classification Name Latex Patient Examination Glove OV/SC” ptS/Cd rh/CdeCS/CfP M N

510(K) Number K072145
Device Name MEDICAL GLOVE SERIES /pmn Cfm'?l D:KO72 145
Applicant ZHANJIANG JIALI GLOVE PRODUCTS CO., LTD

SUITE 8D, NO. 19, LANE 999
ZHONGSHAN NO. 2 ROAD
Shanghai, CN 200030

Applicant Contact Diana Hong

Correspondent ZHANJIANG JIALI GLOVE PRODUCTS CO., LTD
SUITE 8D, NO. 19, LANE 999
ZHONGSHAN NO. 2 ROAD
Shanghai, CN 200030

Correspondent Contact Diana Hong

Regulation Number 880.6250

Classification Product Code LYY

Subsequent Product Code LZA

Date Received 08/02/2007

Decision Date 02/26/2008

Decision Substantially Equivalent (SESE)
Regulation Medical Specialty General Hospital

510k Review Panel General Hospital

Summary Summary

Type Traditional

Reviewed By Third Party No

Combination Product No

OB D% M-
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FDA 510K

Follow FDA | En Espafiol

»YY U.S. FOOD & DRUG - EXX

ADMINISTRATION

Home | Food | Drugs | Medical Devices | Radiation-Emitting Products | Vaccines, Blood & Biologics | Animal & Veterinary | Cosmetics | Tobacco Products

Product Classification & o
@ FDAHome @ Medical Devices @ Databases
Mew Search Back to Search Results
Device Polymer Patient Examination Glove httpS //WWW aCCGSSd atafd a
Regulation Description Mon-powdered patient examination glove. .
Definition A mitrile (or polymer) patient examination glove is a disposable device made gOV/ SCri ptS/ Cd rh/ CdeCS/ Cprd
of nitrile rubber or synthetic polymers that may or may not bear a trace e . R
amount of residual powder, and is intended to be worn on the hand for /classification.cfm?id=2717

medical purposes to provide a barrier against potentially infectious materials
and other contaminants.

Regulation Medical Specialty  General Hospital

Review Panel General Hospital

Product Code LZA

Premarket Review Surgical and Infection Control Devices (OHT4)
Infection Control and Plastic Surgery Devices (DHT4B)

Submission Type 510(K)

Regulation Number 880.6250

Device Class 1

Total Product Life Cycle (TPLC) TPLC Product Code Report
GMP Exempt? Mo



https://www.accessdata.fda.gov/scripts/cdrh/cfdocs/cfPMN/pmn.cfm?ID=K072145
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Packaqging

Durable

NITRILE DISPOSABLE
GLOVES

Textured fingers with tight beaded cull
*Outstanding tactie sensation \OO

GLOVES
NITRILE DISPOSABL
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https://www.accessdata.fda.gov/scripts/cdrh/cfdocs/cfPMN/pmn.cfm?ID=K072145

Outer Packaging
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Quantity: 100 pieces/ per box MEAS: 26*23*26.5 CM
10 boxes/ percarton G.W.: SIM/L/XL = 4.5kq/5.0kq/5.5ka/6.0kg
1000 pieces/ per carton N.W.: SIM/L/XL = 4.0kg/4.5kqg/5.0kqg/5.5kqg

JIALI
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Disposable Nitrile Gloves & ASTM Specs

ITEM Specification ASTM D6319
Length(mm) +2230 X/82220,M/L=230
S 8515 S 80+10
. M 9545 M 95+10
el e ) | 10545 L 110£10
XL 1155 XL 120+10
Finger 0.174£0.03mm |Finger 20.10
Double Thickness(mm) Palm 0.174£0.03mm |Palm 20.10
Cuff 0.11+0.03mm |Cuff N/A
S 3.6+0.3g S N/A
. M 3.7+0.3g M N/A
Weight(a) [T 2.7%0.3g L N/A
XL 4.8+0.3g XL N/A
. Before Aging 20-50 Before Aging 214
Uiz i S After Aging N/A After Aging N/A
. . |Before Aging 500 Before Aging 2500
Sl After Aging N/A After Aging N/A
Power Content| N/A N/A
Water Abstract Protel N/A N/A

ASTM D6319 TEST RESULTS

PROVIDED BY

ntertek




GB 4806.11-2016
Test Result
Provided By

V@/ONDER
TR AEAE |

Jlall Glove Products CO Ltd

rofessional latex industrial, household, and disposable gloves manufacturer
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Jla|l Glove Products CO Ltd

rofessional latex industrial, household, and disposable glov nufacturer



iNntertek

Total Quality. Assured.

TEST REPORT

Applicant :

Number:  SHAT06616826

ZHENJIANG SWALLOW IMPORT & EXPORT CO.LTD Date:  Aug 20, 2020
XIAFANG,XINFENG TOWN,DANTU

DISTRICT ,ZHENJIANG CITY

JIANGSU,CHINA

Attn : WILLIAM HU

Sample Description As Declared :

No. Of Sample
Fibre Content
Sample Name

Finishing

End Uses
Colour

Style No.

Order No./PO N
Buyer’s Name
Manufacturer’s
Agent Name
Standard

Ref.

Four (4)
NITRILE
: (A) SWALLOW-JIALI-S (B) SWALLOW-JIALI-M (C) SWALLOW-JIALI-L (D) SWALLOW-
JIALI-XL
: Hand Protection
: Blue
: SWALLOW-JIALI-S / SWALLOW-JIALI-M / SWALLOW-JIALI-L/ SWALLOW-JIALI-XL
0. : GPPE/201814
: GLOBAL PPE
Name : ZHANJIANG JIALI GLOVE PRODUCTS CO., LTD
: Zhenjiang Swallow Import & Export Co. Ltd
: BS EN455 MEDICAL GLVOES FOR SINGLE USE
: Fabric/Garment Weight: 4-6G

Applicant’s Provided Care Instruction/Label : -

Date Sample Received : Aug 19, 2020
Date Testing Started 1 Aug 19, 2020

Prepared And Checked By:
For Intertek Testing Services Ltd.,Shanghai

F

Jennifer Ren
General Manager

Page 1 Of 13

Intertek Testing Services Ltd., Shanghai
2/F, Building No.4, Shanghai Comalong Technology Service Park,
889 Yishan Road, Shanghai 200233, China
LEXRFRERARSARAR
FE BRI 889 5 L RERMRS X 4 544 2 # 1E4%:200233
Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website:Intertek.com
Attention is drawn to the terms and conditions printed overleaf
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intertek

Total Quality. Assured.
TEST REPORT

Number:  SHAT06616826

Tests Conducted (BS EN455 MEDICAL GLVOES FOR SINGLE USEAs Requested By The Applicant)

Test Requested RESULT
BS EN 455-1:2000 MEDICAL GLOVES FOR SINGLE USE-PART 1 : PASS
REQUIREMENTS AND TESTING FOR FREEDOM HOLES

BS EN 455-2:2015 MEDICAL GLOVES FOR SINGLE USE PART 2: PASS

REQUIREMENTS ADN TESTING FOR PHYSICAL PROPERTIES

Prepared And Checked By:
For Intertek Testing Services Ltd.,Shanghai

F

Jennifer Ren
General Manager

Page 2 Of 13

Intertek Testing Services Ltd., Shanghai

2/F, Building No.4, Shanghai Comalong Technology Service Park,

889 Yishan Road, Shanghai 200233, China
EBRHERERARSARAF
HE LBEILEE 889 5 L RBERS X 4 54 2 £ #8%i:200233
Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website:Intertek.com

Attention is drawn to the terms and conditions printed overleaf
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iNntertek

Total Quality. Assured.

TEST REPORT

1

Tests Conducted (BS EN455 MEDICAL GLVOES FOR SINGLE USEAs Requested By The Applicant)

Number:  SHAT06616826

Product Size Measurement:

Length
Width

Length
Width

Length
Width

Length
Width

Length
Width

Length
Width

Length
Width

Length
Width

(A1) (A2) (A3) (A4) (A5)
23.2 cm 23.6 cm 23.5cm 23.5cm 23.5cm
9.0 cm 8.8 cm 9.0 cm 9.0cm 9.0 cm

(A6) (A7) (A8) (A9) (A10)
23.2 cm 23.4 cm 23.4cm 23.5cm 23.8 cm
9.0 cm 8.9 cm 9.0 cm 9.0cm 8.9 cm

(B1) (B2) (B3) (B4) (B5)
23.6 cm 23.6 cm 23.7 cm 23.9cm 23.7 cm
9.1 cm 9.1 cm 9.1 cm 9.2cm 9.0 cm

(B6) (B7) (B8) (B9) (B10)
23.7 cm 23.8 cm 23.7 cm 23.7 cm 23.8 cm

9.1 cm 9.0 cm 9.0 cm 9.1cm 9.1 cm

(C1) (C2) (C3) (C4) (C5)
25.0 cm 24.8 cm 24.8 cm 24.7 cm 24.8 cm
10.2 cm 10.3 cm 10.2 cm 10.2cm 10.2 cm

(C6) (C7) (C8) (C9) (C10)
24.8 cm 24.9 cm 24.8 cm 24.8 cm 24.8 cm

10.1 cm 10.2 cm 10.2 cm 10.2cm 10.1 cm

(D1) (D2) (D3) (D4) (D5)
25.1 cm 24.9 cm 25.0 cm 25.1 cm 25.1 cm
11.3 cm 11.1 cm 11.3 cm 11.3cm 11.0 cm

(D6) (D7) (D8) (D9) (D10)
25.5cm 25.1 cm 25.0 cm 25.0 cm 25.1 cm

11.0cm 11.2cm  11.0cm 11.2cm  11.1cm

Intertek Testing Services Ltd., Shanghai
2/F, Building No.4, Shanghai Comalong Technology Service Park,
889 Yishan Road, Shanghai 200233, China
EBRBERERARSERAE
hEEBEILRE 889 5 LT RERIRS X 4 5S4 2 4 152::200233
Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website:Intertek.com
Attention is drawn to the terms and conditions printed overleaf
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iNntertek

Total Quality. Assured.

TEST REPORT

Number:  SHAT06616826

Tests Conducted (BS EN455 MEDICAL GLVOES FOR SINGLE USE As Requested By The Applicant)

2  Thickness (ASTM D1777-96(2015), Modify, Measured Under A Pressure Of 3.4 Ibs/in2 After 5 seconds):

Double Thickness (A1) (A2) (A3)
Finger 0.15 mm 0.16 mm 0.17 mm
Palm 0.14 mm 0.14 mm 0.13 mm
Cuff 0.10 mm 0.10 mm 0.11 mm
Double Thickness (A4) (A5)

Finger 0.14 mm 0.18 mm
Palm 0.12mm 0.14 mm
Cuff 0.11 mm 0.11 mm
Double Thickness (B1) (B2) (B3)
Finger 0.16 mm 0.15 mm 0.14 mm
Palm 0.15 mm 0.14 mm 0.14 mm
Cuff 0.13 mm 0.10 mm 0.11 mm
Double Thickness (B4) (B5)

Finger 0.18 mm 0.16 mm
Palm 0.13mm 0.14 mm
Cuff 0.09 mm 0.10 mm
Double Thickness (C1) (C2) (C3)
Finger 0.15 mm 0.18 mm 0.16 mm
Palm 0.13 mm 0.14 mm 0.13 mm
Cuff 0.11 mm 0.12 mm 0.12 mm
Double Thickness (C4) (C5)

Finger 0.16 mm 0.18 mm
Palm 0.13mm 0.15 mm
Cuff 0.11 mm 0.11 mm
Double Thickness (D1) (D2) (D3)
Finger 0.16 mm 0.14 mm 0.14 mm
Palm 0.13 mm 0.14 mm 0.12 mm
Cuff 0.10 mm 0.09 mm 0.11 mm
Double Thickness (D4) (D5)

Finger 0.14 mm 0.15 mm
Palm 0.14 mm 0.13 mm
Cuff 0.10 mm 0.11 mm

Page 4 Of 13

Intertek Testing Services Ltd., Shanghai

2/F, Building No.4, Shanghai Comalong Technology Service Park,
889 Yishan Road, Shanghai 200233, China
EBRBERERARSERAE
hEEBEILRE 889 5 LT RERIRS X 4 5S4 2 4 152::200233
Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website:Intertek.com
Attention is drawn to the terms and conditions printed overleaf
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iNntertek

Total Quality. Assured.

TEST REPORT

Number :

SHAT06616826

Tests Conducted (BS EN455 MEDICAL GLVOES FOR SINGLE USE As Requested By The Applicant)

3 Product Weight:

(A1)
3.4 g/piece
(0.1 Ibs/doz)

(B1)
3.5 g/piece
(0.1 Ibs/doz)

(C1)
4.5 g/piece
(0.1 Ibs/doz)

(D1)
4.8 g/piece
(0.1 Ibs/doz)

(A2)
3.4 g/piece
(0.1 Ibs/doz)

(B2)
3.5 g/piece
(0.1 Ibs/doz)

(C2)
4.5 g/piece
(0.1 Ibs/doz)

(D2)
4.8 g/piece
(0.1 Ibs/doz)

(A3)
3.4 g/piece
(0.1 Ibs/doz)

(B3)
3.5 g/piece
(0.1 Ibs/doz)

(C3)
4.5 g/piece
(0.1 Ibs/doz)

(D3)
4.7 g/piece
(0.1 Ibs/doz)

(A4)
3.5 g/piece
(0.1 Ibs/doz)

(B4)
3.5 g/piece
(0.1 Ibs/doz)

(C4)
4.5 g/piece
(0.1 Ibs/doz)

(D4)
4.7 g/piece
(0.1 Ibs/doz)

(A5)
3.4 g/piece
(0.1 Ibs/doz)

(B5)
3.5 g/piece
(0.1 Ibs/doz)

(C5)
4.5 g/piece
(0.1 Ibs/doz)

(D5)
4.7 g/piece
(0.1 Ibs/doz)

Intertek Testing Services Ltd., Shanghai

2/F, Building No.4, Shanghai Comalong Technology Service Park,
889 Yishan Road, Shanghai 200233, China

EBRFR R AR ARAE

FE BRI 889 5 L RERARS X 4 54 2 4 1(4%:200233
Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website:Intertek.com
Attention is drawn to the terms and conditions printed overleaf
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Total Quality. Assured.

TEST REPORT

4

Number :

Tests Conducted (BS EN455 MEDICAL GLVOES FOR SINGLE USEAs Requested By The Applicant)

SHAT06616826

Tensile Strength And Elongation As Received (EN 29073-3:1992, Modify, 5-cm Cut Strip Test, Tensile Testing

Machine, CRE):

Elongation
Specimen 1
Specimen 2
Specimen 3
Specimen 4
Specimen 5
Specimen 6
Specimen 7
Specimen 8
Specimen 9
Specimen 10

Elongation
Specimen 1
Specimen 2
Specimen 3
Specimen 4
Specimen 5
Specimen 6
Specimen 7
Specimen 8
Specimen 9
Specimen 10

(A)
Dry

500.2%
502.4%
510.2%
508.8%
511.7%
512.5%
510.7%
500.8%
509.7%
506.6%

506.8%
508.4%
500.1%
500.2%
500.7%
510.2%
502.2%
500.4%
502.2%
500.4%

Intertek Testing Services Ltd., Shanghai
2/F, Building No.4, Shanghai Comalong Technology Service Park,
889 Yishan Road, Shanghai 200233, China
EBRBERERARSERAE
hEEBEILRE 889 5 LT RERIRS X 4 5S4 2 4 152::200233
Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website:Intertek.com
Attention is drawn to the terms and conditions printed overleaf
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iNntertek

Total Quality. Assured.

TEST REPORT

Number:  SHAT06616826

Tests Conducted (BS EN455 MEDICAL GLVOES FOR SINGLE USEAs Requested By The Applicant)

Tensile Strength And Elongation As Received (CONT'D)

(B)
Dry

Elongation

Specimen 1 530.1%
Specimen 2 500.8%
Specimen 3 511.2%
Specimen 4 510.7%
Specimen 5 508.1%
Specimen 6 520.2%
Specimen 7 537.6%
Specimen 8 531.4%
Specimen 9 511.2%
Specimen 10 510.7%
Elongation

Specimen 1 502.3%
Specimen 2 500.2%
Specimen 3 500.4%
Specimen 4 506.8%
Specimen 5 510.1%
Specimen 6 500.7%
Specimen 7 506.2%
Specimen 8 502.7%
Specimen 9 503.2%
Specimen 10 500.5%
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Total Quality. Assured.

TEST REPORT

Number:  SHAT06616826

Tests Conducted (BS EN455 MEDICAL GLVOES FOR SINGLE USE As Requested By The Applicant)

Tensile Strength And Elongation As Received (CONT'D)

©
Dry

Elongation

Specimen 1 515.3%
Specimen 2 505.4%
Specimen 3 500.4%
Specimen 4 510.2%
Specimen 5 508.8%
Specimen 6 511.3%
Specimen 7 512.2%
Specimen 8 520.1%
Specimen 9 511.7%
Specimen 10 500.3%
Elongation

Specimen 1 500.2%
Specimen 2 500.7%
Specimen 3 500.1%
Specimen 4 508.2%
Specimen 5 506.7%
Specimen 6 503.4%
Specimen 7 510.1%
Specimen 8 500.8%
Specimen 9 507.2%
Specimen 10 506.2%
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Total Quality. Assured.

TEST REPORT

Number:  SHAT06616826

Tests Conducted (BS EN455 MEDICAL GLVOES FOR SINGLE USE As Requested By The Applicant)

Tensile Strength And Elongation As Received (CONT'D)

(D)
Dry

Elongation

Specimen 1 539.4%
Specimen 2 500.6%
Specimen 3 550.1%
Specimen 4 511.2%
Specimen 5 508.6%
Specimen 6 510.4%
Specimen 7 508.6%
Specimen 8 509.6%
Specimen 9 522.4%
Specimen 10 531.8%
Elongation

Specimen 1 517.2%
Specimen 2 503.7%
Specimen 3 511.6%
Specimen 4 530.7%
Specimen 5 533.2%
Specimen 6 541.2%
Specimen 7 531.2%
Specimen 8 520.2%
Specimen 9 511.8%
Specimen 10 533.6%

Remark: Gauge Length: 100 mm
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Total Quality. Assured.

TEST REPORT

5

Number :

Tests Conducted (BS EN455 MEDICAL GLVOES FOR SINGLE USE As Requested By The Applicant)

SHAT06616826

Tensile Strength As Received (EN 29073-3:1992, Modify, 5-cm Cut Strip Test, Tensile Testing Machine, CRE):

Length Direction

Specimen 1
Specimen 2
Specimen 3
Specimen 4
Specimen 5
Specimen 6
Specimen 7
Specimen 8
Specimen 9
Specimen 10

Width Direction

Specimen 1
Specimen 2
Specimen 3
Specimen 4
Specimen 5
Specimen 6
Specimen 7
Specimen 8
Specimen 9
Specimen 10

(A)
Dry

22.4N
219N
23.2N
22.8N
26.0N
245N
23.3N
22.8N
23.0N
22.7N

24.3N
22.5N
20.4N
22.0N
23.8N
25.0N
23.4N
24.6N
25.0N
229N

Intertek Testing Services Ltd., Shanghai
2/F, Building No.4, Shanghai Comalong Technology Service Park,
889 Yishan Road, Shanghai 200233, China
EBRBERERARSERAE
hEEBEILRE 889 5 LT RERIRS X 4 5S4 2 4 152::200233
Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website:Intertek.com
Attention is drawn to the terms and conditions printed overleaf

Page 10 Of 13


mailto:textile.shanghai@intertek.com

iNntertek

Total Quality. Assured.

TEST REPORT

Number:  SHAT06616826

Tests Conducted (BS EN455 MEDICAL GLVOES FOR SINGLE USE As Requested By The Applicant)

Tensile Strength As Received (CONT'D)

(B)
Dry
Length Direction
Specimen 1 33.6N
Specimen 2 30.3N
Specimen 3 29.8N
Specimen 4 30.5N
Specimen 5 31.2N
Specimen 6 309N
Specimen 7 299N
Specimen 8 30.0N
Specimen 9 31.8N
Specimen 10 32.5N
Width Direction
Specimen 1 21.2N
Specimen 2 21.0N
Specimen 3 20.8N
Specimen 4 22.5N
Specimen 5 21.4N
Specimen 6 20.8N
Specimen 7 22.5N
Specimen 8 21.2N
Specimen 9 23.0N
Specimen 10 22.5N
©
Dry
Length Direction
Specimen 1 30.3N
Specimen 2 28.8N
Specimen 3 27.7N
Specimen 4 29.6N
Specimen 5 29.8N
Specimen 6 30.5N
Specimen 7 31.1N
Specimen 8 30.2N
Specimen 9 31.2N
Specimen 10 309N
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Total Quality. Assured.

TEST REPORT

Number:  SHAT06616826

Tests Conducted (BS EN455 MEDICAL GLVOES FOR SINGLE USE As Requested By The Applicant)

Tensile Strength As Received (CONT'D)

©
Dry
Width Direction
Specimen 1 214N
Specimen 2 24.8N
Specimen 3 23.9N
Specimen 4 24.6 N
Specimen 5 27.0N
Specimen 6 22.6 N
Specimen 7 26.2N
Specimen 8 25.4N
Specimen 9 21.7N
Specimen 10 22.8N
(D)
Dry
Length Direction
Specimen 1 44.2N
Specimen 2 37.6N
Specimen 3 43.6 N
Specimen 4 42.6N
Specimen 5 40.8N
Specimen 6 41.2N
Specimen 7 43.0N
Specimen 8 41.0N
Specimen 9 44,2 N
Specimen 10 45.0N
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TEST REPORT

Number:  SHAT06616826

Tests Conducted (BS EN455 MEDICAL GLVOES FOR SINGLE USE As Requested By The Applicant)

Tensile Strength As Received (CONT'D)
(D)

Dry

Width Direction

Specimen 1 38.6N
Specimen 2 36.3N
Specimen 3 45.0N
Specimen 4 33.6N
Specimen 5 37.8N
Specimen 6 36.5N
Specimen 7 38.1N
Specimen 8 39.0N
Specimen 9 40.2N
Specimen 10 41.1N

Remark : N = Newton
Gauge Length:100 mm

End of Report

Remark: This statement of conformity is only based on the actual measured test result by the laboratory, without taking the influence of uncertainty into accord.

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek
does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the
terms and condiitions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in
those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this
report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

This report shall not be reproduced except in full, without written approval of the laboratory.
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Third Party
Test Result
Provided By

Jiali Glove Products CO. Ltd

29 years professional latex industrial, household, and disposable gloves manufacturer



No.: VOC2014050002

VERIFICATION OF COMPLIANCE

Applicant: ZHANJIANG JIALI GLOVE PRODUCTS CO., LTD.
Address of Applicant: ROOM 403, JIA B FRONT, JINHUA BUILDING,
113#LUTANG ROAD,

ZHANJIANG,

CHINA.

Product: NITRILE EXAM GLOVES

Model/Type Ref.: JNE

Ratings and Principal Characteristics: Category | Protective Gloves
For minimal risks only, which is available in four sizes:

S$-6.5, M-7, L-7.5, XL-8.5

Test Report No.: CH:TX:5420002157
Technical file reference: JL CE003, Apr. 02, 2014

Based upon a review of the Test Report(s) and the Technical documentation,
the product is deemed to meet the requirements of relevant standards and hence fulfils
the requirements of:

Personal Protective Equipment Directive 89/686/EEC

The CE mark as shown below can be used, under the responsibility of the
manufacturer, after completion of an EC Declaration of Conformity and compliance
with all relevant EC Directive.

This Verification is valid from May. 30, 2014, Issue 1

Authorized Signatory

Operation Manager

SGS-CSTC Standards Technical Services Co., Ltd.
198 Kezhu Road, Scientech Park, Guangzhou Economic & Technology Development District,
Guangzhou, Guangdong, China (Zip Code: 510663) www.sgs.com

Note: This verification is only valid for the product and configuration described and in conjunction
with the technical date detailed above. This certificate remains the property of SGS-CSTC Standard
Technical Service Co., Ltd. To whom it must be returned on request.



NABL ACCREDITED
Certificate No. T-1769/ T-1770

TEST REPORT
|Report No. : CH:TX:5420002157 DATE : 17/01/2014|

XMHG1312003579CW

ZHANJIANG JIALI GLOVE PRODUCTS CO., LTD

ROOM 403, JIA B FRONT, JINHUA BUILDING, 113 LUTANG ROAD,
ZHANJIANG,

CHINA

A/C SGS-CSTC STANDARDS TECHNICAL SERVICES CO., LTD.

?IQE%EESW&@AM-PLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :
SAMPLE DESCRIPTION GLOVES
NITRILE EXAM GLOVES
COLOUR BLUE
PHOTO APPENDIX.

SAMPLE RECD ON 10/01/2014 TESTING PERIOD : 10/01/2014 - 17/01/2014
TEST(S) REQUESTED SIZING, DEXTERITY, pH VALUE
CONCLUSION SAMPLE MEETS THE REQUIREMENT FOR DEXTERITY OF PERFORMANCE LEVEL 5, pH VALUE

NOTE: FOR SIZING RESULTS — REFER ENCLOSED PAGE(S).

Per pro SGS India Private Ltd.

K. Paa

K. PACHAIYAPPAN
SECTION INCHARGE

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com

JOE No. : 1442801398 Page 1 of 2 Control No.:5425002550
This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at
http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the

time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of

this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be
reproduced except in full, without prior approval of the Company.

SGS IndiaPvt. Ltd. Consumer Testing Services, 28 Bll (SP), 28 B/2 (SP), Second Main Road, Ambattur Industrial Estate, Ambattur, Chennai — 600 058. Phone : 91-44-66081600,Fax :91-44-66081700
Regd & Corp. Off : SGS House, 4B, A.S. Marg, Vikhroli (West), Mumbai-400083. Tel : (022) 25798421 to 28 Fax : (022) 25798431 to 35 www.sgs.com

Member of the SGS Group (SGS SA)
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NABL ACCREDITED
Certificate No. T-1769/ T-1770
TEST REPORT
Report No. : CH:TX:5420002157 DATE : 17/01/2014|
XMHG1312003579CW
RESULTS
EN 420 : 2003+A1: 2009 Protective Gloves — General requirements and test methods
Clause Test Name Result Average Standard sizing
5.1 Sizing 7
Circumference (mm) 193 194 193.5 2
Length (mm) 248 249 248.5
Performance level
Dexterity
5.2 Smallest Pin Diameter (mm) 5 5 5 5 5 5
pH VALUE Req.

DIN EN 1413: 1998

NITRILE GLOVES - BLUE
RESULT 7.0 35-95

pH value of the 2% aqueous extract

Note: Requirements given as per EN 420:2003 +A1:2009 (Clause: 4.3.2).

*kkkk End Of Report*****

JOE No. : 1442801398 Page 2 of 2 Control No.:5425002550
This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at
http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the

time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of

this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be
reproduced except in full, without prior approval of the Company.

SGS IndiaPvt. Ltd. Consumer Testing Services, 28 B/1 (SP), 28 B/2 (SP), Second Main Road, Ambattur Industrial Estate, Ambattur, Chennai — 600 058. Phone : 91-44-66081600,Fax :91-44-66081700
Regd & Corp. Off : SGS House, 4B, A.S. Marg, Vikhroli (West), Mumbai-400083. Tel : (022) 25798421 to 28 Fax : (022) 25798431 to 35 www.sgs.com
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Documentation No.

JL CEO03

Creation Date

2014-4-2 Technical Documentation for

Revision No.

EC Type Examination

Revision Date

1. Applicant and Manufacturer General Information

1.1 | Applicant Name ZHANJIANG JIALI GLOVE PRODUCTS CO.,LTD.
1.2 | Applicant Address ROOM 403,JIA B FRONT,JINHUA BUILDING,113#LUTANG ROAD,ZHANJIANG,
1.3 | Manufacturer Name ZHANJIANG JIALI GLOVE PRODUCTS CO.,LTD.
1.4 | Manufacturer Address ROOM 403,JIA B FRONT,JINHUA BUILDING,113#LUTANG ROAD,ZHANJIANG,

2. Productinformation

2.1 | Product Description NITRILE EXAM GLOVES
2.2 | Product Model No. JNE
2.3 | Product Size S size, ( fit users for size 6.5)
M size, ( fit users for size 7)
L size, ( fit users for size 7.5)
XL size, ( fit users for size 8.5)
2.4 | Brand Name NA
1. Parts List
No. Part Name Material Supplier Specification
1 | EXAM NITRILE ZHANJIANG JIA LIGLOVES | Blue
GLOVES

2. Explode Chart (Appendix A)

3. Overall Dimension (Appendix B)

4. Marking on Product (Appendix C)

5. Product Instruction

1. Sequence

of Manufacture

Sequence No. Manufacture Description

1 Material purchase: All raw materials purchasing — IQC inspection

) Liquid preparation: Nitrile and auxiliaries mix together to become liquid, filter by
particulate filter. Prepare coagulator to become liquid, filter by particulate filter.

3 Mold the liguid: use the pre-set size glove mold, pour the coagulator liquid, dry, pour
twice the Nitrile liquid, dry.

4 Release semi-product from mold: Put the mold with semi-glove in the hot water, then
put it in the release agent.

5 Comprehensive Inspect: Roll the glove edge to smoothly, spin-dry the product and
check the thickness, airtight function.

Page 1 of 2




Documentation No. : JL CEO03

Creation Date - 2014-4-2 Technical Documentation for
Revision No. B EC Type Examination
Revision Date B
6 Packaging: Put the powder into glove to make inside cool and dry, Place the glove into

the packing.

2. Production Control and Testing Statement

1. Material Declaration (Appendix F)

Page 2 of 2



Documentation No. : JL CE003-AppendixA
Creation Date : 2014-4-2

Revision No. : Document of CE Mark Certificate

Revision Date

Front
view and
Black
view of
NITRILE
EXAM
gloves
(Blue
color

only)
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Documentation No. : JL CE003 -Appendix B

Creation Date : 2014-4-2

Revision No. : Technical File of CE Mark Certificate

. - Page 1 of 1
Revision Date

Dimension of Nitrile Exam glove

Length: Width:

S size 235mm-+/-5mm S size 87mm+/-5mm
M size 237+/-5mm M size 95+/-5mm

L size 255mm-+/-5mm L size 104+/-5mm

XL size 257+/-5mm XL size 115+/-5mm




A

1 Floor, No.14 building, Small and Medium
sized Enterprises Pioneer Park,
SSL Industry Park, Dongguan - P.R. CHINA
Tél. : +86 769 23 03 77 70
Fax : +86 769 23 03 7771
E-mail : ctcdongguan@ctcgroupe.com

Buyer: --

Sample description: ~ BLUENITRILE DISPOSABLEGL.OVE

Style / Articleno.  -JL CEO003
Test(s) requested  :PHYSICAL ANDCHEMICAL TEST
Service REGULAR

Brand / Section -

Season

End use -

Factory name .

Factory code .
1. Conclusion:

Thesizing of gloves were 9 according to EN420
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TEST REPORT Page 1/7
Report No.: D200505797_1 18 May 2020

APPLICANT: ZHANIANGJIALI GLOVEPRODUCTSCO., LTD
(C02098)

YINGHAOVILLAGE MAZHI ROADMAZHANG
DISTRICT,ZHANJIANG

GUANGDON

GCHINA

Date of receipt :07 May2020
Testingperiod :08 May 2020
:13 May 2020

For CE Marking : Yes
Previous report T--

Product category GLOVE
Product type -
Test stage :FIRST TEST

Supplier name .-
Exported to T--

Tests description Conformity
EN ISO 374-1
1 Abrasion resistance : 2016 Level O
2 Cut resistance : 2016 Level 0
3 Tear strength resistance: 2016 Level 0
4 Puncture resistance: 2016 Level O
5 pH - Textile (KCI solution) Pass
6 Sizing None
7 Dexterity Level 5
8 Air Leak Test Pass
9 Water Leak Test Pass
10 Polycyclic Aromatic Hydrocarbons Pass
11 XRF screening Pass
12 XRF screening (Tin) Pass

Pass: requirements met  Fail: requirements not met

The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested. Exe
arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be reproduced, except in full, without the

the testing laboratory.

To declare the conformity to the requirement, the uncertainty of measurement, associated to the test results, has not been taken into account.

None: no requirement for this test  N/A: not applicable
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TEST REPORT Page 2/7
Report No.: D200505797_1 18 May 2020

APPLICANT: ZHANIANG JIALI GLOVEPRODUCTSCO., LTD
(C02098)

Approved by

Leo TOM KIT FAI
Operational Manager

The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested. Exge
arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be reproduced, except in full, without the
the testing laboratory.

To declare the conformity to the requirement, the uncertainty of measurement, associated to the test results, has not been taken into account.
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TEST REPORT Page 3/7
Report No.: D200505797_1 18 May 2020

APPLICANT: ZHANIANG JIALI GLOVEPRODUCTSCO., LTD
(C02098)

2. Sample(s) description assigned by laboratory:
1 PALMBACK/CUR- BLUENITRILE [ JL-N-02 ]

| R ———
D200505797 D200505797A

The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested.

arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be reproduced, except in full, without the
the testing laboratory.

To declare the conformity to the requirement, the uncertainty of measurement, associated to the test results, has not been taken into account.
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18 May 2020

APPLICANT: ZHANJIANGJIALI GLOVEPRODUCTSCO., LTD

(C02098)
3. Gloves (19 pcs)/--
Whole glove : Blue
Method Client Unit Result Conformity
Requirement
A 5.1. Sizing EN
420:2003+A1:2009

Size 9
Total length of the glove mm 250

A 5.1. Dexterity EN

420:2003+A1:2009

Smallest diameter of the pin picked up mm 5.0
Performance Level 5

A 5.2. Air Leak Test EN 374-2: 2014 Pass
Glove thickness mm 0.1
Air pressure used to test kPa 35
Result No air bubbles No air bubbles

A 5.2. Water Leak Test EN 374-2: 2014 Pass
Result No water leak No water leak
Whole glove : Palm

Method Client Unit Result Conformity
Requirement
A 4.1. Abrasion resistance : EN 388:2016
2016
used consumables - abrasive Klingspor PL31B Grit
180

used consumables - adhesive 3M Scotch
Number of cycles at the hole detection 8
Number of cycles at the hole detection (2) 8
Number of cycles at the hole detection (3) 8
Number of cycles at the hole detection (4) 8
Performance level 0

A 4.1. Cut resistance : 2016 EN 388:2016
used consumables - canvas LEM 6
used consumables - blade OLFA RB45
C1 1.0
Tl 0.1

The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested. Exee
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Method Client Unit Result Conformity
Requirement
1C1 1.0
11 11
Cc2 1.0
T2 01
1C2 1.0
12 11
C3 10
T3 01
1C3 1.0
3 1.1
c4 1.0
T4 01
1C4 10
14
1.1
C5
1.0
T5
0.1
1C5
1.0
15
1.1
Mean value of test piece 1 11
C1 bis '
1.0
T1 bis
0.1
2C1bis
1.0
11 bis
1.1
C2 bis
1.0
T2 bis
0.1
2C2bis
1.0
12 bis
1.1
C3 bis
. 1.0
T3 bis
. 0.1
2C3bis
. 1.0
13 bis
1.1
C4 bis
T4 bis 1.0
2C4bis 0.1
1.0

The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested. Exge
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the testing laboratory.

To declare the conformity to the requirement, the uncertainty of measurement, associated to the test results, has not been taken into account.
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(C02098)
Method Client Unit Result Conformity
Requirement
14 bis 11
C5 bis 1.0
T5 bis 0.1
2C5bis 1.0
15 bis 1.1
Mean value of test piece 2 11
Considered value 11
Performance level 0
A 4.1. Tear strength EN 388:2016

resistance: 2016
Tear strength N 1
Tear strength (2) N 1
Tear strength (3) N 1
Tear strength (4) N 1
Performance level 0

A 4.1. Puncture resistance: EN 388:2016

2016
Puncture resistance N 9
Puncture resistance (2) N 12
Puncture resistance (3) N 9
Puncture resistance (4) N 8
Performance level 0
Palm: Blue nitrile

Method Client Unit Result Conformity
Requirement

(B 5.1 pH - Textile (KCI ISO 3071: 2005 Pass

solution)
pH value 3.5<-<95 7.5
(1)  Polycyclic Aromatic ISO/TS 16190: Pass

Hydrocarbons 2013
Benzo(a)anthracene <1 mg/kg <0.1
Chrysene <1 mg/kg <0.1
Benzo(b)fluoranthene <1 mg/kg <01
Benzo(k)fluoranthene <1 mg/kg <0.1
Benzo(a)pyrene <1 mg/kg <0.1

The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested. Exge

arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be reproduced, except in full, without the

the testing laboratory.

To declare the conformity to the requirement, the uncertainty of measurement, associated to the test results, has not been taken into account.
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APPLICANT: ZHANJIANGJIALI GLOVEPRODUCTSCO., LTD

(C02098)
Method Client Unit Result Conformity
Requirement
Dibenzo(a.h)anthracene <1 mg/kg <0.1
Benzo(e)pyrene <1 mg/kg <0.1
Benzo(j)fluoranthene <1 mg/kg <0.1
(H)  XRF screening ASTM F2617 — 15 Pass
Cd (Cadmium) <100 ppm <100
XRF screening (Tin) ASTM F2617 — 15 Pass
Sn (Tin) <150 ppm <150
END OF TEST REPORT
(+)CNAS accreditation
A : The test was carried out by external accredited laboratory under their accreditation scope.
Table of Performance Level for Glove
Test Item 1 Performance Level
0 1 2 3 4 5

Abrasion Resistance (EN 388)

Number of cycles (minimum) <100 100 500 2000 8000 -

Blade Cut Resistance (EN 388)

Index (1) (minimum) <12 1.2 25 5.0 10.0 20.0

Tear Resistance (EN 388) <10 10 25 50 75

Force (N) (minimum)

Puncture Resistance (EN 388) <20 20 60 100 150

Force (N) (minimum)

Dexterity (EN 420) 11.0 9.5 8.0 6.5 5.0

Diameter of pin (in mm)

## Performance level 0 means the glove falls below the minimum performance level for the given individual hazard

The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested. Exee

arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be reproduced, except in full, without the

the testing laboratory.
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